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TEST REPORT DECLARATION

Applicant E-Core Technology (China) Co., Ltd.
Manufacturer E-Core Technology (China) Co., Ltd.

EUT Description PS2 2.4G RF Wireless Controller (Transmit + Receiver)

(A) MODEL NO. : HP5139 (Controller)
(B) SERIAL NO. : F2004102101

(C) POWER SUPPLY : DC6V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Apr 2004.

The device described above istested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
determine the maximum emission levels emanating from the device. The maximum emisson levels
are compared to the FCC Part 15 Subpart C limits both radiated and conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN) CO.,
LTD. isassumed full responsbility for the accuracy and completeness of

these tests. Also, this report shows that the Equipment Under Test (EUT) is to be technically
compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written gpproval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or any
agency of the U.S. Government.

Date of Test : Sep.11~0Oct.21, 2004
Ja_Das
Prepared by : Jane Dai / Assistant

AN

Reviewer :
O B ENRIMERL S

ALY  Antix Toctmology (Shensien) Co., Lat.
EMCHNasLnE

Somare 4 D

Alex Deng / Assistant Mﬁger

Approved & Authorized Signer :

Name of the Representative of the Responsible Party :

Sgnature :
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1. GENERAL INFORMATION
1.1.Description of Device (EUT)
Description . PS224G RF Wirdess Controller (Tranamit +
Recelver)
Model Number : HP5139 (Contraller)
Applicant . E-Core Technology (China) Co., Ltd.

3" Building, Wei Dong Long Industry, He Ping East
Road, Long Hua Town, Shenzhen City, Guang Dong,
China

Manufacturer . E-Core Technology (China) Co., Ltd.
3" Building, Wei Dong Long Industry, He Ping East
Road, Long Hua Town, Shenzhen City, Guang Dong,
China

Date of Test © Sep.11~Oct.21, 2004

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308



1.2.Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

Name of Firm

Site Location

1.3.Measurement Uncertainty
Conducted Emisson Uncertainty

Radiated Emisson Uncertainty

FCCID:SWHP5139
page 1-2

Certificated by FCC, USA
Regigtration Number: 90454
Aug. 15, 2003

Certificated by FCC, USA
Regigtration Number: 794232
Mar. 15, 2004

Certificated by DATech, German
Regigration Number: DAT-P-091/99-01
Feb. 02, 2004

Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2004

Certificated by Nemko, Norway

Aut. No.: ELA135

April. 22, 2004

Certificated by Industry Canada
Regigtration Number: 1C 5183

Jul. 28, 2004

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industria Park,
Nantou, Shenzhen, Guangdong, China

+ 2.66dB

+ 4.260dB

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for operation

while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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3. RADIATED EMISSION TEST
3.1.Test EqQuipment
Thefollowing test equipments are used during the radiated emisson test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. |Serid No. LastCd. [CA.
Interval
1. EMI Spectrum  |HP 85422E 3625A00181 |[May 24,04 |1 Year
2. Test Recaiver Rohde & Schwarz [ESVS10  |834468/011 [May 24,04 |1 Year
3. Amplifier HP 8447D 2944A07794 |Sep.16,04 |1/2Year
4. Bilog Antenna | Schaffner CBL6111C [2598 Jan. 13,04 |1 Year
5. PC N/A 586ATX3 [N/A N/A N/A
6. Printer HP Laserjet6P |SGCF019673 [N/A N/A
7. RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July 31, 04 |1/2 Year
8. RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |July 31, 04 |1/2 Year
0. RF Cable FUJKURA RG-55/U  |3# Chamber No.3 [July 31,04 |1/2 Year
10. |RFCadle FUJKURA RG-55/U  |3# Chamber No.4 (July 31, 04 |1/2 Year
11. |Coaxid Switch |Anritsu MP59B M 73989 May.27,04 |1/2 Year
12.  |Spectrum Aglent E4407B MY 41440292 (May 24,04 |1 Y ear
13. |Amp HP 84498 3008A00863 |May 24,04 (1 Year
14. |Antenna EMCO 3115 9607-4877 Jun. 15,04 |15 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and smulators

EUT

(EUT: P2 2.4G RF Wireless Controller (Transmit + Receiver))

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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3.2.2.In Anechoic Chamber

ANTENNA TOWER
ANTENNA ELEVATION VARIESFROM 1TO 4 METERS

- 3METERS ——]

EUT
TURN TABLE 08 ME||_ERS
GROUND PLANE
3.3.Radiated Emission Limit

FREQUENCY DISTANCE FIELD STRENGTHSLIMIT
MHz Meters nv/m dB(mVv)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 435

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 Locd Oscillator:

114.0 dB(nV)/m (Peak)

94.0 dB(mV)/m (Average)
Other:

74.0 dB(nV)/m (Pegk)

54.0 dB(nV)/m (Average)

Remark (1) Emission leved dBnV = 20log Emissonlevel mV/m
(2) Theamdler limit shall gpply a the cross point between two frequency
bands.
(3) Digtance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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3.4.EUT Configuration on Test

Thefollowing eguipment are ingtalled on Radiated Emisson Test to meet the commission
requirements and operating regulaionsin amanner which tends to maximize its emission
characteristicsin normal application.

3.4.1.PS2 2.4G RF Wirdess Controller (Transmit + Receiver) (EUT)

Model Number : HP5139 (Controller)
Seria Number . F2004102101
Manufacturer . E-Core Technology (China) Co., Ltd.

3.4.2.Support Equipment  : As Tested Supporting System Detall, in Section 1.2.

3.5.0perating Condition of EUT
3.5.1.Setup the EUT as shown in Section 3.2..

3.5.2.Let the EUT work in test mode (Channel 1/Channd 40/Channd 79) and test it.

3.6.Test Procedure

EUT and its smulators are placed on a turn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emisson
level. Power onthe EUT and let it work normally, we use a keyboard test soft ware, let

EUT working in test mode, then test it. EUT is sat 3 meters away from the receiving antenna,

which is mounted on a antenna tower. The antenna can be moved up and down between
1 meter and 4 meters to find out the maximum emisson level. Broadband antenna
(calibrated bilog antenna) is used as receaiving antenna. Both horizontal and vertica
polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R& S ESV S20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.

The test mode (Channel 1/Channd 40/Channe 79) istested in Anechoic Chamber, and all
the scanning waveforms are attached in Appendix |.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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3.7.Radiated Emission Test Result
PASS.
The frequency range from 30MHz to 1000MHz is investigated.
Please see the following pages.
Date of Test Oct.21, 2004 Temperature 24
EUT . PS224G RF Wireless Controller  Humidity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 1
Test Enginesr: Seco

Freqguency Antenna Cable Meter Reading EmissonLevd  Over Limits

Factor Loss Horizonta Horizontal Limits

MHz dB/m dB dBnV dBmV/m dB dBnmv/m

41.640 15.05 1.21 4.34 20.61 -19.39 40.00
130.880 11.87 2.34 2.87 17.08 -26.42 43.50
169.680 10.98 2.70 5.26 18.94 -24.56 43.50
344280 15.55 4.16 2.65 22.36 -23.64 46.00
533.430 18.18 6.05 211 26.34 -19.66 46.00
676.020 19.99 6.51 3.10 29.60 -16.40 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected a 676.020MHz with corrected Ssgnd leve of
29.60dBnV/m (Limit is 46.00dBnV/m) when the antenna was at horizontal
polarization and at 1.8m high and theturn tablewasa 0 ° .
4.0 ° wasthetable front facing the antenna. Degreeis caculated from O °
clockwise facing the antenna

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
EUT . PS224G RF Wireless Controller  Humidiity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 1
Test Enginesr: Seco

Freqguency Antemna Cable Meter Reading EmissonlLeved  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBnvV dBmV/m dB dBmv/m

41.640 1054 1.21 4.94 16.70 -23.30 40.00

61.040 6.91 1.51 9.04 17.46 -22.54 40.00
137.670 11.18 2.40 3.35 16.93 -26.57 43.50
254.070 12.13 3.42 3.69 19.23 -26.77 46.00
467.470 16.78 5.31 2.97 25.06 -20.94 46.00
564.470 19.37 6.08 1.72 27.17 -18.83 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 564.470MHz with corrected signal level
of 27.17dBnmV/m (Limit is 46.00dBm//m) when the antennawas at vertica
polarization and at 1.0m high and theturn tablewasa 0 ° .
4.0 ° wasthetable front facing the antenna. Degreeis caculated from O °
clockwise facing the antenna

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
EUT . PS224G RF Wireless Controller  Humidiity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 40
Test Enginesr: Seco

Freqguency Antenna Cable Meter Reading EmissonLevd  Over Limits

Factor Loss Horizonta Horizontal Limits

MHz dB/m dB dBnV dBmV/m dB dBnmv/m

41.640 15.05 1.21 6.34 22.61 -17.39 40.00
119.240 12.35 2.23 3.50 18.08 -25.42 43.50
169.680 10.98 2.70 6.26 19.94 -23.56 43.50
266.680 13.28 3.49 3.42 20.18 -25.82 46.00
421.880 16.52 4,79 2.29 23.60 -22.40 46.00
557.680 19.46 6.18 1.17 26.81 -19.19 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 41.640MHz with corrected signa leve of
22.61dBnV/m (Limit is 40.00dBnV/m) when the antenna was at horizonta
polarization and at 5.0m high and theturn tablewasa 0 ° .
4.0 ° wasthetable front facing the antenna. Degreeis caculated from O °
clockwise facing the antenna

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
EUT . PS224G RF Wireless Controller  Humidiity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 40
Test Enginesr: Seco

Freqguency Antemna Cable Meter Reading EmissonlLeved  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBnvV dBmV/m dB dBmv/m

41.640 1054 1.21 6.01 17.77 -22.23 40.00
134.760 11.52 2.33 1.67 15.53 -27.97 43.50
289.960 12.69 3.75 2.26 18.70 -27.30 46.00
445160 16.12 5.10 1.59 22.80 -23.20 46.00
561.560 19.48 6.07 1.60 27.15 -18.86 46.00
639.160 19.46 6.32 2.06 27.84 -18.16 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3. Theworst emission was detected at 639.160MHz with corrected sgnd leve
of 27.84dBnV/m (Limit is 46.00dBm//m) when the antennawas at vertica
polarization and at 1.0m high and theturn tablewasa 0 ° .
4.0 ° wasthetable front facing the antenna. Degreeis caculated from O °
clockwise facing the antenna

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.11, 2004 Temperature 24
EUT . PS224G RF Wireless Controller  Humidiity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 79
Test Enginesr: Seco

Freqguency Antenna Cable Meter Reading EmissonLevd  Over Limits

Factor Loss Horizonta Horizontal Limits

MHz dB/m dB dBnV dBmV/m dB dBnmv/m

41.640 15.05 1.21 4.29 20.56 -19.44 40.00
138.640 11.92 2.40 3.25 17.56 -25.94 43.50
262.800 13.51 3.52 4.20 21.23 -24.77 46.00
359.800 15.62 4.26 3.28 23.16 -22.84 46.00
465.530 16.88 5.21 3.19 25.28 -20.72 46.00
644.980 20.03 6.31 211 28.45 -17.55 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 644.980MHz with corrected Sgnd leve of
28.45dBnV/m (Limit is 46.00dBnV/m) when the antenna was at horizonta
polarization and at 1.1m high and theturn tablewasa 0 ° .
4.0 ° wasthetable front facing the antenna. Degreeis caculated from O °
clockwise facing the antenna

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.11, 2004 Temperature 24
EUT . PS224G RF Wireless Controller  Humidiity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 79
Test Enginesr: Seco

Freqguency Antemna Cable Meter Reading EmissonlLeved  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBnvV dBmV/m dB dBmv/m

41.640 1054 1.21 5.29 17.05 -22.95 40.00

61.040 6.91 1.51 8.18 16.60 -23.40 40.00
134.760 11.52 2.33 3.12 16.98 -26.52 43.50
309.360 12.82 3.89 4.90 21.62 -24.38 46.00
503.360 17.87 5.57 3.72 27.15 -18.85 46.00
607.150 19.17 6.43 3.92 29.53 -16.47 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 607.150MHz with corrected signd level
of 29.53dBnV/m (Limit is 46.00dBm//m) when the antennawas at vertica
polarization and at 1.0m high and theturn tablewasa 0 ° .
4.0 ° wasthetable front facing the antenna. Degreeis caculated from O °
clockwise facing the antenna.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
EUT PS2 2.4G RF Wirdess Controller  Humidity 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 1
Test Enginesr: Seco
Frequency Antenna Cable Meter Reading EmissonLevd Over  Limits Remark
Factor  Loss Horizontal Horizontd Limits
MHz dB dB dBnvV dBnV/m dB  dBnV/m
2402.840 29.03 3.45 37.90 70.38 -23.62 94.00 Aveage
4805.680 33.91 4.77 9.90 48.58 -542 5400 Average
7028.350 37.06 7.03 3.89 47.98 -6.02 54.00 Average
Frequency Antenna Cable Meter Reading EmissonlLevd Over Limits Remak
Factor  Loss Horizontdl Horizontd Limits
MHz dB dB dBnvV dBnV/m dB  dBnV/m
2402.840 29.03 3.45 52.90 85.38 -28.62 114.00 Peak
4805.680 33.91 4.77 29.90 68.58 -542  74.00 Peak
7028.346 37.06 7.03 23.89 67.98 -6.02 74.00 Peak

Remark: 1. All readings are Peak and Average vaues.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set a 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
EUT : PS2 2.4G RF Wirdess Controller  Humidity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channd 1
Test Enginesr: Seco

Frequency Antenna Cable Meter Reading EmissonLeve Over  Limits Remark

Factor Loss Vertica Verticd Limits
MHz dB dB dBnV dBnV/m dB  dBnV/m
2402.840 29.03 3.45 36.90 69.38 -24.62  94.00 Average
4805.680 33.91 477 10.90 49.58 -4.42 54.00 Average
7028.350 37.06 7.03 4.89 48.98 -5.02 54.00 Average

Frequency Antenna Cable Meter Reading EmissonLevd Over  Limits Remark

Factor Loss Verticd Vertica Limits
MHz dB dB dBnV dBnV/m dB  dBnmV/m
2402.840 29.03 3.45 51.90 84.38 -29.62 114.00 Peak
4805.680 33.91 477 30.90 69.58 -442 74.00 Peak
7028.346 37.06 7.03 25.89 69.98 -4.02 74.00 Peak

Remark: 1. All readings are Peak and Average vaues.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set a 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Sep.23, 2004 Temperature 24
PS2 2.4G RF Wirdess Controller  Humidity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channel 40

Test Enginesr: Seco

Frequency Antenna Cable Meter Reading EmissonLevd Over  Limits Remark
Factor Loss Horizontad Horizontd Limits

MHz dB dB dBnV dBnV/m dB  dBnmV/m
2465.650 29.15 3.80 46.00 78.95 -15.05 94.00 Aveage
4931.300 34.20 4.90 11.77 50.87 -313 5400 Average
7396.950 37.63 7.22 5.36 50.21 -3.79 5400 Aveage

Frequency Antenna Cable Meter Reading EmissonlLevd Over Limits Remak
Factor  Loss Horizontdl Horizontd Limits

MHz dB dB dBnV dBnV/m dB  dBnV/m
2465.650 29.15 3.80 56.00 88.95 -25.05 114.00 Pesk
4931.302 34.20 4.90 30.77 69.87 -4.13 7400 Peak
7396.950 37.63 1.22 25.36 70.21 -3.79 7400 Peak

Remark: 1. All readings are Peak and Average vaues.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set a 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Sep.23, 2004 Temperature 24
EUT : PS2 2.4G RF Wirdess Controller  Humidity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channel 40
Test Enginesr: Seco

Frequency Antenna Cable Meter Reading EmissonLeve Over  Limits Remark

Factor Loss Vertica Verticd Limits
MHz dB dB dBnV dBnV/m dB  dBnV/m
2465.650 29.15 3.80 48.29 81.24 -12.76  94.00 Average
4931.300 34.20 490 9.90 49.00 -5.00 54.00 Average
7396.950 37.63 7.22 1.25 46.10 -7.90 54.00 Average

Frequency Antenna Cable Meter Reading EmissonLevd Over  Limits Remark

Factor Loss Verticd Vertica Limits
MHz dB dB dBnV dBnV/m dB  dBnmV/m
2465.650 29.15 3.80 57.29 90.24 -23.76 114.00 Peak
4931.300 34.20 4.90 31.90 71.00 -3.00 74.00 Peak
7396.950 37.63 7.22 24.25 69.10 -490 74.00 Peak

Remark: 1. All readings are Peak and Average vaues.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set a 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
PS2 2.4G RF Wirdess Controller  Humidity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channel 79

Test Enginesr: Seco

Frequency Antenna Cable Meter Reading EmissonLevd Over  Limits Remark
Factor Loss Horizontad Horizontd Limits

MHz dB dB dBnV dBnV/m dB  dBnmV/m
2480.910 29.19 3.91 36.50 69.60 -2440 94.00 Aveage
4961.820 34.29 4.93 9.90 49.12 -488 5400 Average
7442.730 37.72 7.24 3.80 48.76 -5.24 5400 Aveage

Frequency Antenna Cable Meter Reading EmissonlLevd Over Limits Remak
Factor  Loss Horizontdl Horizontd Limits

MHz dB dB dBnV dBnV/m dB  dBnV/m
2480.910 29.19 391 51.50 84.60 -29.40 114.00 Pesk
4961.820 34.29 4.93 28.90 68.12 -5.88 74.00 Peak
1442.726 37.72 1.24 22.80 67.76 -6.24 7400 Peak

Remark: 1. All readings are Peak and Average vaues.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set a 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Date of Test Oct.21, 2004 Temperature 24
EUT : PS2 2.4G RF Wirdess Controller  Humidity : 54
(Tranamit + Receiver)
Model No. HP5139 (Controller) Test Mode Channel 79
Test Enginesr: Seco

Frequency Antenna Cable Meter Reading EmissonLeve Over  Limits Remark

Factor Loss Vertica Verticd Limits
MHz dB dB dBnV dBnV/m dB  dBnV/m
2480.910 29.19 3.91 36.50 69.60 -24.40 94.00 Average
4961.820 34.29 493 9.90 49.12 -4.88 54.00 Average
7442.730 37.72 7.24 3.80 48.76 -5.24 5400 Average

Frequency Antenna Cable Meter Reading EmissonLevd Over  Limits Remark

Factor Loss Verticd Vertica Limits
MHz dB dB dBnV dBnV/m dB  dBnmV/m
2480.910 29.19 3.91 51.50 84.60 -29.40 114.00 Peak
4961.820 34.29 493 28.90 68.12 -5.88 74.00 Peak
7442726 37.72 7.24 22.80 67.76 -6.24 74.00 Peak

Remark: 1. All readings are Peak and Average vaues.
2. Emisson Level = Antenna Factor + Cable Loss + Meter Reading
3.The bandwidth of the RBW is set at IMHz and VBW is set a 1IMHz.

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Shenzhen Science & Tnd. Park

@‘ B
All . MY (SHENZHEN) CO., LTD Fax: 0755-26632877

Data#:

22

File#: E-core.emi Date: 2004-10-21 Time: 09

:17:35
Levd (dBu%in)
&0 MW
FUCCIPART ljﬂ
| ! -
4 [
a |
' E
o
1 , 4
&
n . 1
¢ sl 100 Fail] 50 100t
Frequency (MHz)
AUDIX TECHNOLOGY (HENEHEN) CO., LTD. 3# Chamber)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAL
FUT PS2 2.4G RF wireless controller
{transmit+receiver
M/N HP5139 (controller}
Power : Battarv DCeV
Test Maode: Channel 1
Fnoineer Seao
Memo Temn:24'C Humi : 54%
i Antpos:l.8m Tablepos: 0
Page: 1
Over Timit Read Probe Cable
Freag Tevel Tdimit line Teavel Factor Loss
MHz dBuvV/m dB dBuV/m dBuV dB dB
1 41.640 20.61 ~1%.39 40.00 4.34 -15.05 1.21
2 130.880 17.08 -76.47 43.5%0 2.87T 11.87 Z2.34
3 169.680 18.94 -24.56 43.50 .26 10.98 2.70
4 344 .7280° 22.36 -73.64 46.00 2.6h 15,55 4,16
5 533.430 ?26.34 -1%8.66 46.00 2.11 18,18 .05
6 676.020 29.60 -16.40 46,00 3.10 19,99 65.51

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308



FCCID:SWHP5139
page 3-17

(] Shenzhen Science & Ind. Park
Tel: 0755-26639495~7
Al Y. (SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 21 E“.ile#:- E-core.emi Date: 2004-10-21 Time: (09:16:309
ML&'MM@J )
FCE|PART 139
I a
40 ! I
: ]
5 [w]
1 i 3 4
o -
30 50 100 200 500 1000
Frequency (MHN
AUDIX TECHNDLOGY (SHENZHEN) £0., LTD. {## Chamber)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTICAL
FUT P57 2.4G RF wireless controller
ftransmit+receiver)
M/N HP5139 f{contreller)
Power + Batterv DCBY
Test Mode: Channel 1
Fndgineer Seco
Memo Temh:24'C Humi:54%
Antpos:1.0m Tablepos: Q'
Page: 1
Over  Limit Read Probe Cable
Freaga Tevel Tdmit TLine Tewvel Factor T.asg
MHz dBuv/m dB dBuVY/m  dBuv dB dB
1 41 .640 16.70 -23.30 40.00 4.94 10.54 1.21
2 61.040 17.46 -22.54 40.00 9.04 6.91 1.51
3 137.670 16.93 -26.57 43.50 3.35 11.18 2.40
4 254.070 19.23 =-26.77 46.00 3.69 12.13 3.42
5 467.470 25.06 -20.94 46,00 2.97 16.78 5.31
6 564.470 27.17 -18.83 46,00 1.72  19.37 6.08

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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i) : Shenzhen Science & Ind. Park
Tel: 0755-266394065~7
AU Y (SHENZHEN). CO., LTD Fax: 0755-26632877
Data#: 23 File#: E-core.emi Date: 2004-10-21 Time: 09:18:42
Levd (dBuYin)
20 ]
\
1
; FCC|PART 158
6
. | .
m [
i
[
i}
1 5
a 3 4
0 . .
1} 50 100 200 506 LI
Frequency (MHx)
AUDLX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chambe)
Trace: Ref Trace:

Condition: FCC PART 15R 3m 2598FACTOR HORTZONTAL

mOT : P57 2.4G RF wireless controller
: (tranamit+receiver)
M/N + HPH139 (controller)
Power : Batterv DCEV
Test Mode: Channel 40
Fnaineer : Seco
Memo : Temp:241C Humi:54%
Antpos:5.0m Tablepos:0'
Page: 1
Over Timit Reard Probe Cable
Frea Tevel Tamit line Tevel Factor Toss
MHz dBuV/m dB dBuv/m dBuv dB dB
1 41.640, 22.67 «17.39 40,00 6.34 15.058 1.2
2 119.240 18.08 ~-25.472 43.50 3.50 12.35 2.73
3 169.680 19.94 -23.56 43,50 6.26 10.98 2.70
4 ?R6.680 20.18 -?25.82 46.00 3.42 13.7R 3.49
5 421880 23.60 =22.40 46.00 2.29 16.57 4.79
6 557.680 26.81 -19.19 46.00 1.17 19.46 6.18

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Shenzhen Science & Ind. Park
Tel: 0755-26630435~7

. Fax: 075526632877

Data#: 24 File#; E-core.emni Date: 2004-10-21 Time: 09:19:31
Lerd (dBu¥in)
sur——l h -
FECIPART ijB
| ’ |
40 I
I
=15
4
4 3
. ol .
k2] af 100 il 50 1000

Trace:

Condition:
FUT

Frequency (MHz)
AUDIX TECHNOLOGY (SHENTHEN) CO., LTD. ¢# Chamhe)

Ref Trace:

FCC PART 18R 3m 2598FACTOR VERTICAL
P52 2.4G RF wireless controller
(transmit+receiver)

M/N HP5139 f(controller)
Power Batterv DC6V
Test Mode: Channel 40
Fnagineer : Seco
Memo Temp: 24 'C Humi:54%
Antpos:1l.0m Tablepos:0'
Over Timit
Frea Tevel Limit Line
MHz dBuV/m dB dBuvV/m
1 41.640 17,77 -??.?3_ 40,00
7 134.760 15.853 -27.97 43.50
3 280,960 18.70 =«27.30 46.00
4 445.160 22.80 =23.20 46.00
5 561.560 27.15 -18.86 46.00
o 639,160 27.84 -18.16 46,00

Page: 1
Read Probe Cable
Level Factor T.oss
dBuV dB dB
6.01 10.54 1.21
1.67 11.52 2.33
2.26 12.69 3.75
1.59 16.17 5.10
1.60 19.48 6.07
2.06 19.4¢ 6.32

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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(] Shenzhen Science & Ind. Park
Tel.: 0755-26639495~7
Al ANEY (SHENZHEN) CO., LTD Fax: 0755-266328717
Data#: 8 File#: E-core.emi Date: 2004-10-11 Time: 0%:21:24
Leyd (dBuVig
80/ .
b
FCC|PART 1jB_
| ! _
40 ]
I |
= z
4 5
1 ) 3
o
U30 50 100 200 500 1000
. Frejuency (ilHz)
AUDLX TECHNOLOGY (SHENYHEN) €0, LTD. (3# Chamber) .
Trace: Ref Trace:
Condition: FCC PART 15B 3m 25%98FACTOR HORTZONTAL
FUT : PS?2 2.4G RF wireless controller
: (hransmit+receiver)
M/N : HP5139 {(controller)
Power . Batterv NDC6V
Test Mode: Channel 792
Fnaineer : Seao
Memao : Temn:24'C Humi : 54%
: Antpos:l.1lm Tablepos:0
Page: 1
Over Timit Read Probe Cable
Fraa Tevel Timit T.ine Tavel Factor 1088
MHz dBuV/m dB dBuV/m dBuv dp dB
1 41.640 20.56 -19.44 40.00 4,29 15.05 1.721
2 138.640 17.86 -25.%4 43.5%0 3.25% 11.92 2.40
3 262,800 21.23 -24.77 46.00 4.20 13.51 3.52
4 359800 23.16 -22.84 46.00 3.78 15.62 4.26
5 465.530 25.28 -20.72 46.00 3.19 1¢.88 5.21
6 644.9680 28,45 -17.55 46.00 2.11 20.03 6.31

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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Shenzhen Sciencé &# Ind. Park
Tel: 0755-26639495~7

1.TD Fax: 0755-26632877

Data#: & File#: E-core.emi Date: 2004-10-11 Time: 0%:18:44
Lerd (dBu%in)
o0
FCC|PART 135
[ u
40 I |
|
5
4 |
1 > 3 :
|
) 50 100 200 500 1000
Freqpuency (WHZ) '

AUDIX TECHNOLOGY (SHENZTHEN) CO., LTD. (3% Chamber)

Trace:

Condition:
FuT :

M/N

Power :
Test Mode:
Fnaineer
Memao

: Antpos:1.0m

41
a1
134
309
503
607

Ref Trace:

FCC PART 15B 3m 2Z598FACTOR VERTICAL
P52 2.4G RF wireless controller

itransmit+receiver)
HPH139 {controller)
Batterv DC6V

Channel
Saaon
Teamn: 24!

79

C

Frea Tevel

MHz dBuvV/m
LB40  17.05
.040  16.80
L7160 16,98
L3680 21.62
L3600 27.15
.150 2%.53

Humi:54%
Tablepos: 0’
Page: 1
Over Limit Read Probe Cable
Timit T.ine TLevel Factor T.oss
dB dBuv/m  dBuv dB dB
-22.85 40.00 5.29 10.54 1.21
=23.40 40,00 8.18 6,91 1,41
-26.82 43.50 3,172 11,82 2.33
=-24.,38 46.00 4.90 12.82 3.89%
~-18.85 46.00 3.72 17.87 5.87
-16.47 46.00 .82 19.17 6.43

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AULIX Technology {Shenzhen) Co.,. Lid,

No. &, Ke Feng Road, Elock 52,

Shenzhen Seience & Industry Park

Mantou, Shenzhen, Guangdony, China
Tel:+86-755-26639496 Fax:+36-755-26632877

Dacaf: 54 File#: C:\EMI TEST DATA\E\E-core.emi
120 Level [dBu¥/m]) Date: 2004-10-21 Time: 09:56:14
' I : 7
| ! , | 5
| _, 5
: : :
! 5 N B i e
i . H
60 USSR B . § SO R SO S ST
‘ ~ 5 FCC PART, 15B[AV]
2 ] : i -BdB
[ S TR B T [ N ; . A S ,Mwm.t e
a | |
e . - ; .
: ! :
|
i I -
: H i
: , ; i :
0 yoou ¥500. 7800. —— 19200 {400, 18000
. Frequency (MHz)
gite : 1# Chamber
Condition 1 FCC PART 15B[AV) 3m 3115 FACTOR HORIZONTAL
EUT : P82 2.4G RF wireless controller
. ! (eransmmit+receiver)
M/ : HP5139 (controller)
Power i Battery DC6V
Tezt Hode ! Channel 1
Test Engiheer : 3eco
Mema ! Temp:24'C  Hwni:54%
Over Limit Read Prohke Cable

Freq Level Liwit

Line Level Factor Loss Rewark

MHz dBuV/m dB dbuV/m  dBuV dB Jp

1 2402 .840 70.38 -23.62
z ! 4505.680 48.58 -5.42
3 7023.350 47.98 -6.02

94,00 37.90 29.03 3,45 Average
54,00 9.90 33.91 4,77 Average
£4.00 3.89 37.0¢6 7.03 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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5 R CR )3T )

AU Teennology (Shenzhen G, Lid,
Ma. 6, Ke Feng Road, Block 5%,
Shenzhen Science &€ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+36-755-26632877

Dataf: 53 Fileff: C:\VEMI TEST DATA\VE\E-core.emi

120 Level [dBuV/m) Date: 2004-10-21 Time: 09:55:15

H

—_— . et FCC PART. 15(PEAK).

i 2 3 -6dB
BU DA i s [RU— . e A A A 1 1 e
& |
. ; . " R B "
g ._ e
: i !
{ k| - !
§ : ;
H | ; E
0 7000 4400 7800, 79200, 14600, 18000
Frequency [MHz] )
Site i iff Chamber
Condition v FCC PART 15(PERK) 3m 3115 FACTOR HORIZCNTAL
EUT : P82 2.4G RF wireless controller
. ! (transmic+receiver)
M/N : HPS5139 {controller)
Pawer : Battery DCEV
Test Hode ! Channel 1
Test Ehgineer : Seco
Hemo : Temp:24'C Humi:545%

Over Limic Read Frobe Cable
Freq Level Limit Line Level Factor Loss Remark

MHz dBuV/m dB dBu¥/m  dBuVv B dB
2402 .840 85.38 -26.62 114.00 5zZ.90 29.03 3.45 Peak

1
Z ! 4805,680 6B8.585 -5.42 74.00 29.90 33.91 4,77 Peak
3 7028.346 67.93 -6.02 74.00 23.89 37.06 7.03 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Teennology (Shenihen) Ce., Ltd,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, 3henzhen, Guangdong, China
Tel:+B86-755-26639496 Fax:+66-785-26532877

Data#: 52 File#f: C:\ENI TEST DATA\E\E-core.emi
120 Level lr!BuV!mi Date: 2004-10-21 Time: 09:49:17
g
Bu WU | AR R — O DT A e AL A sesisiising s o
; FCC FART 15B[AV]
< 3 -GdB
0 o006 400, 7300, 11200, 14600 18000
Frequency (MHz)
Site : 1f Charber
Condition : FCC PART 15B (AV) 3m 3115 FACTOR VERTICAL
EUT : P32 2.4G RF wireless controller
. 1 (cransmit+receiver)
M/N : HP5139 (controller)
Power 1 Bmttery DCEV
Test HMode i Channel 1
Test Engineer : Seco
Hemo 1 Temp:24'C  Humi:54%
Over Limit Read Frobe Cahle

Fregq Level Limit

Line Level Factor Lo=s Remark

K¥Hz dBu¥/m dB

1 2402 .840 69.35 -Z%.62
Z ! 4505.650 49.58 -4.42
3 ! 7028.3850 48,98 -5.02

dBuV/m  dBuV dB d8
94.00 36.90 25.03 3.45 Average

54.00 10.90 33.91 4,77 hverage
54,00 4,89 37,06 7.03 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Tecnnology (Shenzhen) Cc. Lid,

No. 6, Ke Feng Road, Block 52,

Jhenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdonyg, China
Tel:+856-755-26639496 Fax:+36-755-26632377

Data#: 51 " Filefi: C:\EEI TEST DATA\E\E-core.emi

120 Level (dBu¥Y/m]) Date: 2004-10-21 Time: 09:43:17
- - " - ... FOC PART 15(PEAK)

: : . -6dB
Bu P — e R e
.g . S S I
0 yona 3300, ' 7800, TT200, 3600, 8000
Frequency (MHz)

3ite 1 1# Chamber

Condition : FCC PART 1S(PEAK) 3m 3115 FACTOR WERTICAL

EUT : P52 2.4G RF wireless controller

. ¢ (transmit+receiver)

M/N : HPS5139 (cuntroller)

Fover : Battery DC6EV

Tast Node : Channel 1

Test Engineer : 3eco

Hemo : Temp:24'T  Humi:54%

Cwer  Limit
Freq Level Linic Line

Read Probe Cable
Level Factor Loss Remark

MHz dBuV/m db dBuV/m

1 2402.840 84,38 -29.62 114,00
2 ! 4905,660 69.58 -4.42 74.00
3 ! 7028.346 69.98 -4.02 74.00

dBuv db db
51.90 28.03 3,45 Feak

30,90 33,91 4,77 Peak
25.89 3§7.06 7.03 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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ALULIX Tecnnology (Shenzhen) Ce. Lid,

Ne. 6, Ke Feny Road, Block 52,

3henzhen Science & Induscry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 TFax:+36-755-26632877

Data#f: & Fileff: C:\EMI TEST DATA\E\E-core.emi
120 Level [dBuV/m) _ Date: 2004-09-23 Time: 15:53:07
BD . z P . U b s S S JR . . e .
; 5 H : ECE PART: 15B[AV)
Y -6dB
HS
i
_;
0yo00 3400, ' 7800, 7200, TAET0. 18000
Frequency [MHz)
Jite : 1f Chanber
Condition : FCC PART 15B(AV) 3m 3115 FACTOR R HORIZONTAL
EUOT : P52 2.4G RF wireless controllec
. : (transmit+receiver)
M/N : HP5139 (contraoller)
Power : Battery DCEV
Test HNade : Channel 40
Test Enginesr : 3Jeco
Hemo : Tewp:24'C  HuwiiB4s

Over Limit Read Probe CcCakle
Freq Level Limit Line Level Factor Loss Remark

MHz dBuV/m dB dBuV/m  dBuV 48 dB
1 2465,650 78.95 -15.05 94,00 4&46.00 29.15 3.80 Average

2 ! 4531.300 56.87 ~-3.13 54.00 11.7%7 34.20 4,90 Average
3 ! 7396.950 650.21 -3.79 54,00 5.36 37.63 .22 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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ALIGIX Tecnnolagy (Bhanzhen) Co. Lid,

Wo. 6, Re Feng Road, Block 52,

Shenzhen Science £ Industry Park

Nantow, Shenzhen, Guangdony, China
Teli+86-755-26639496 Fax:+86-755-26632877

Dacaff: S Filef#f: C:\EMI TEST DATA\E\E-core.emi

120 Level [dBuV/m} Date: 2004-09-23 Time: 15:53:07
iy :
L

- ST B S I EOC PART 15(PEAK]

: ; : -GuB

Bu [P . S . ST— s o

0 oot 4400, ' 7800, ' 1200, 14600, 8000
Frequency [MHz]

Iice 1f# Chamber

Conditcion + FCC PART 15(PEAK) 3m 3115 FACTOR R HORIZONTAL

EUT : P32 2.4G RF wireless controller

. : (transmit+receiver)

/N : HPS139 (controller)

Power : Battery DCeV

Test Mode : Channel 40

Test Engineer : Seco

Hemo

i Temp:Z4'C Humi:54%
Over Limit Read Probhe Cable

Fregq Level Limit Line Level Factor  Lo2® Rewasrk

MHz
1 2465.650
2 ! 4931.302

3 ¢ 7396.950

dBWV/m B aBuv/m dBw  dB @B

88.95 -25.05 114.00 56,00 2%9.15  3.,80 Pesk
€9.87 ~-4.13 74.00 30.77 34,20 42.90 Peak
70,21 =-3.79 74.00 25.36 37.63 7.22 Peak
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ALICIX Tecnnalbgy (Shenzlien) Co. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Mantou, Shenzhen, Guangdong, China
Tel:+56-755-26639496 Fax:+86-755-26632877

Dataff: 3 File#: C:\EMI TEST DATA\E\E~core.emi

120 Level [dBuV/m) Date: 2004-09-23 Time: 15:25:02

BD - - . N .. k - \....M..,.WMWW...E. . : ‘WMMCW%ART 1 sﬁfm
é 2 2, ; : . -BdB

000 00 7800, 30074600 18000

.Frequency [MHZ2)
Sice : 1# Chanber
Condition : FCC PART 1SB(AV) 3w 3115 FACTOR R WERTICAL
EUT : P32 2.4G RF wireless controller
. ! {transmit+4receiver)
M/N ! HP5139 (controller)
Pouwer : Battery DCoV
Test Mode : Channel 40
Test Engilneer : Seco
Hemo : Temp:24*'C  Humi:54s

Over  Limit Read Probe Cable
Freg Level Limit Line Level Factor Loss Rewark

HHz dBuv/m dB dBuV/m  dBuv 4B dB
2465,650 81,29 -12.76 94.00 48,29 29,13 80 Average

1 3.8
2 ! 4931,300 49,00 -5.00 54,00 5.90 34,20 4.90 Aversge
3 7396.950 46.10 =-7.50 54,00 1.25 37.63 7.32 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Tecanalogy (Shenzhen Ge. Lid,
MNo. 6, Ke Feng Road, Block 52,
Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-Z26G639498 Fax:+86-755-26632877

Data#:

2 File#: C:\ENI TEST DATA\E\E-core.emi
120 Level [dBuV/m]) Date: 2004-09-23 Time: 15:25:02
5 ! E
I L
uuuuu L T .
.,%mwu I T D T e
; ; i
5 " . ... FOC PABT 15[PEAK)
: 3 f -6dB
Bu it e s he RPN . S S AP
;
e M%W [R—y prp— . . e — PO
!
H e
£
E
' : : !
0 000 400, 7800, 17200, 14500, 18000
Frequency [MHz]
Site 1 1 Chatber
Condition ¢+ FCC PART 15(PEAK) 3m 3115 FACTOR R VERTICAL
EUT : P52 Z2.4G RF wireless controller
. i [transmit+receiver)
M/ : HPS5139 (controller)
Power ! Battery DC&V
Te=t Mode i Channel 40
Tezt Engineer : Seco

Heto

: Temp:z4'C  Humi;S54%
Over Limic Raad Prokhe Cable

Freg Level Limit Line Level Factor Loss Repark

1 2465. 650
2 ! 4931.300
3 ! 7396.950

MHz

dBuV/m dB dBu¥/m  dBuV dB dE
90.24 -23.76 114.00 57.2% 39.15 3,80 Peak

7L.00 -3.00 74.00 31.90 34.30 4,90 Peak
€5.10 -4.90 74.00 24.2% 37.63 17.22 Peak
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AUDIX Tecnnology (Shenzhen) Go. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdondg, China
Tel:4+36-755-26639496 Fax:+56-T755-26632877

Dataj: 56 Filefi: C:\EMI TEST DATAVE\E-core.emi

120 Level [dBuV/m) . Date: 2004-10-21 Time: 09:59:50

§ ST e —
[41] : ) . e DU FAEIEMF'ABTHSB[M}'T
2z 3. __ bdB
o 1000 4400. 7800, 11200. 14600. 13000
Frequency (MHz)
Site : 1# Chanber
Condition : FCC PART 15B(AW) 3m 3115 FACTOR HORIZONTAL
EUT .1 P82 2.4G RF wireless controllex
. ; {transmit+receiver)
M/M : HP5139 (controller)
Power 1 Batctery DC&HV
Test Mode : Channel 79
Test Engineer : 3Jeco
Mewo : Temp:24'C  Humi:S54%

Over Limic Read Proke Cable
Freg Lewvel Limic Line Level Factor Loa= Remark

HHz dBuW/m dB dBuV/m  dBuVv dB dB

1 2460.910 69,60 -24.40 94.00 36.50 29,189 3.51 Average
2 ' 4961.820 49.12 -4.88 54.00 5.90 34.29 4,93 hverage
3 ) 7442,730 48.76 -5.24 54.00 3.80 37.72 7.24 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Tecnnology (Shenzhan) Ce.,Lid.

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+B6-755-26639496 Fax:+B6-755-26632877

Data#: 55 File#: C:\EMI TEST DATA\E\E-zore,emi
120 Level [dBu¥/m) Date: 2004-10-21 Time: 09:92:50
1 - . -
i | : :
:
;
. o T N __EQE PART 15(PEAK).
a 3 : -6dR
B0 i - _— U S SN S
;
% - S i
;
0 1000 4400 7800. 11200. 1 lﬁﬂﬂ. 18000
Frequency (MHz)
Site 1% Chanber
Condicion t FCC PART 1L5(PEAK) 3w 3115 FACTOR HORIZONTAL
EUT : P52 2.4G BRF wireless controller
. 1 (transmit+receiver)
M/ : HPS5139 (controller)
Power : Battery DCEV
Test Mode i Channel 79
Teat Engineer : Seco

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308

Memo ! Tetp:24'C  Humi:54%
Over Limit Read Probe Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV/m dB dBuV/m dBuv dB dB
1 2480.910 B84.60 -29.40 114.00 51.50 29.19 3.91 Peak
2 ! 4961.820 68,12 =-5.85 74,00 28.90 34.29 4.93 Peak
3 7442 .726 67.76 -6,24 74,00 22.80 37.7: 7.24 Peak
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ALILIX Tecnnology (Shenthen) Co, Ltd,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nanctou, Shenzhen, Guangdong, China

Tel; +36~755-26639496 Fax:+86-755~26632877

Data#: 58 Fileffir C:\EMI TEST DATA\E\E—core.emi

120 Level {dBuV¥/m] Date: 2004-10-21 Time: 10:07:55

H
H
[ JO—— S S - j ! s,
i i H H
¢ .,
Bﬂ e , et e R SR . SO e ‘AA,%WMM” T -
) . : ' ; [ PART? 16B[AV]
. 2 ) 3 H ; ; -6dB -
o s s r——————————_— 1+ [N S
; ! ;
; % ; o =
: i i i ! :
% _é | !
Y o
0 1000 4400._ 7800, 11200, 14600, 18000

Fraquency (MHz)

dive t 1# Chawker

Cendition : FCC PART 15B(AV) 3m 3115 FACTOR VERTICAL
EUT : PS2 2.45 RF wireless controller

. : {transmit+receiver)

M/N : HPS5139 (contrallerx)

Power : Battery DCEV

Test Mode .t Channel 79

Test Engineer : Seco

Hetmo : Temp:24'C  Huni:S4%

Gver  Limit Read Probe Cable
Freq Level Limit Line Lewvel Factor Loss Remark

MHz dBuV/m dE dBuV/m  dBuV dB dB
1 2480,5i0 69.60 -24.40 94.00 36.50 29.19 kverage

3.91
z ' 4961.820 49,12 -4.8% 54.00 9.90 34.29 4,93 Lhversye
3 1 7442.730 48.76 -5.24 54.00 3.80 37.72 7.24 Average

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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ALK Tecnnolagy {Shewaken) Ge., Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Zcience ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+56-755-26639496 Fax:4+86-755-26632077

Dataf: 57 FileH: C:\EMI TEST DLATA\E\E-care.emi
120 Level [dBuY/m) Date: 2004-10-21 Time: 10:05:50
| ! ! é | g
N ; . EGC PART 15[PEAK)
: 2 3 : -6dB
&80 |- - em o P M% e e » [ S - S
| e . s
!
¢ : ;
¢ i {
! : :
; : :
: E ! ;
: ‘ i E |
0 1000 - 4400, 7800. 11200. 14640, 18000
Frequency [MHz)
Jite : 1# Chanber
Condition ;7 FCC PART 15(PEAK) 3m 3115 FACTOR VERTICAL
EUT : PS2 2.4G BF wireless controller
. ! (transmit+receiver)
M/W : HP5139 (controller)
Fower 't Battery DC6V
Test Hode ;: Channel 79
Test Engineer : Jeco
Heroo : Temp:24'C  Huwd:54%

Over Limit Read Probes Cable
Freq Level Limit Line Level Factor  Loss Remsrk

MHz dBuV/m dB dBuV/m  dBu¥ db dB
1 £480.910 &4.60 -29.40 114.00 51.50 29.19 3.91 Peak

2 ! 4961,520 €8.12 ~-5.88 74.00 28.90 34.29 4.93 FPeak
3 7442 .7z26 67.76 -6.24 74.00 22.80 37.72 7.24 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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4. 20dB BANDWIDTH MEASUREMENT
4.1.Test Equipment

The following test equipment were used during the Emisson Bandwidth Test
Item |Equipment |Manufacturer |Model No. |[Serial No. Las Cd. |[Cd. Intervd
1. |Spectrum |Agilent E4407B MY 41440292 |May 24,04 |1 Year
2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year
3. |Antemna |EMCO 3115 9607-4877 |un.15,04 |15 Year
4. |HFCable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

4.2.Block Diagram of Test Setup

EUT

(EUT: P 2.4G RF Wireless Controller (Transmit + Receiver))

4.3.0Operating Condition of EUT

4.3.1.Setup the EUT as shown in Section 4.2..

4.3.2.Let the EUT work in test mode (Channel 1/Channel 40/Channd 79) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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4.4.Test Procedure

EUT and its smulators are placed on aturn table, which is 0.8 meter high above ground.
Power on the EUT and let it work normally, we use a keyboard test soft ware, let EUT
working in test mode, then test it. EUT is sat 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down between
1 meter and 4 meters to find out the maximum emission level. Horn antennais used as
receiving antenna

The bandwidth of the fundamenta frequency was measure by spectrum anayzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total spectrum
the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Tecnnalogy (Shenzhen) Co. Ltd.

No. 6, Ke Feng Road, Block 52,

Shenzhen Scimnce ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755-26632877

Datafi: 63 File#: C:\EMI TEST DATA\E\E-core.emi

120 Level [dBuV /in) . Date: 2004-09-11 Time: 11:40:45

E S i [P TR e e s —— o

60

0 5700 6.7 P kx| 7350.1 2466.9 2483.5
Frequency [MHz)
Site : 1 Chamber
condition : 3m 3115 FACTOR VERTICAL
EUT : P52 2.4G RF wireless controller
. r (cransmit+receiver)
H'N ": HP5139 (controller)
Pouwer : Battery DCeV
Test Mode + 20DB Bandwith:Chanhel 1
Tezt Engineer : Seco
Memo ! Temp:24'"C Humi:fly
Over Limit Read Frobe Cable
Freq Level Limitg Line Level Factor Loss Remark
MHz dBuV/m dB dBuY/m dBuV dE dB
2401.600 64.38 ~===== —===-== 35.37 29.01 0,00 Peak
2 2402.840 84,38 --==== ~m=w=- 55,35 29.03 0.00 Peak
3 2404.600 64,38 --rrr= —=-==== 35,35 29.03 0,00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Tecnnology {Shenghen) Go., Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86~-755-26639496 Fax:+86-755-26632377

Data#: 62 Filef: C:YENI TEST DATA\E\E-core.emi
120 Level ([dBuV /m) Date: 2004-09-11 Time: 11:29:44
— B ,.MMMM 2 ' -
I § JRVUSRIE S - . § ;JL\ . -

Bu ! UV SR E

Jﬁﬁﬁhhéd$ﬁu )

H

5
i
|

0 2400 2416.7 2433 4 24501 2466.8 24835
Frequency (MHz)
Site 1 1f Chanber
Condition ! 3m 311% FACTOR VERTICAL
EUT : P32 2.4G RF wireless controller
. : (transmit+receiver)
M/N : HP5138 (controller)
Power : Battery DCOW
Test Hode : 20DE Bandwith:Channel 40
Test Engineer : Jeco .
HNetno : Tewp:24"C Humi:6ls
Over Limit  Read Proke Cable
Freq Level Limit Line Level Factor Loss Rewark
MHz dBuv/m dB dBuV¥/wm  dBuV dB dB
1 Z2464.150 7T0.294 —-—=v- cemmem=mn 41.07 29.17 0.00 Peak
2 2465.650 90,29 ——rvww wmmm—— 61.06 29,18 0.00 Pesk
3

2467,150 70,24 ---—-— ———eme 41.06 29.18 0.00 Feak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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ALIRIX Tecnnology (Shenzhen) Ce. Lid,

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36-755-26639496 Fax:+86-755-26632877

bata#: 61 File#: C:\EMI TEST DATA\E\E-core.emi

120 Level [dBuV/m] Date: 2004-09-11 Time; 11:26:45

o 2400 24167 2433.4 24501 24668 2483.5
Frequency [(MHZ)
Sirte ! 1# Chawber
Condition ! 3m 3115 FACTOR VERTICAL
EOT : P32 2.4G RBF wirele=zs controller
. i (transmit+receiver)
N/N : HP5139 (controller)
Power ‘i Battery DC6EV
Test Mode : 20DB Bandwith:Channel 79
Test Engineer : Jeco
Memo 3 Tewmp:24"C Humi:6ls
Over Limit Read Probe Cable
Freq Levyel Limitc Line Lewel Factor Logs Remark
MHz dBuV/m dB dBuV/m  dBuV dB dB
1 2478.700 64,60 -v--—= mmm——— 35.3% 29.21 0.00 Peak-
2 24580.%10 84,60 -er=== —===== 55,39 29.21 0.00 Peak
3 Z2462.600 64,60 ==memm= se—e—- 35.38 29.22 0,00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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5. BAND EDGESMEASUREMENT

5.1.Test Equipment
The following test equipment were used during the Emisson Bandwidth Test

Item |[Equipment  |Manufacturer [Model No.  |Serid No. Last Cal. Cd. Intervd
1. |Spectrum |Agilent E4407B MY 41440292 (May 24,04 |1Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year

3. |Antenna EMCO 3115 9607-4877 |Jun. 15,04 |1.5Year

4. |HFCable |Hubersuhne |Sucoflex104 |- May 24,04 |1 Year

5.2.Block Diagram of Test Setup

EUT

(EUT: P2 2.4G RF Wireless Controller (Transmit + Receiver))

5.3.Specification Limits (815.247(c))
The highest level should be at least 20 dB below that in the 100kHz bandwidth.

5.4.0Operating Condition of EUT
5.4.1.Setup the EUT as shown in Section 5.2..

5.4.2.Let the EUT work in test mode (CH 1/CH 79) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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5.5.Test Procedure

EUT and its smulators are placed on aturn table, which is 0.8 meter high above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level. Power onthe EUT and let it work normally, we use a keyboard test soft ware, let
EUT working in test mode, then test it. EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down between

1 meter and 4 meters to find out the maximum emission level. Horn antennais used as
receiving antenna

Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span
including 100kHz bandwidth from bank edge.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUCIX Technalagy (Shenzhen) Ce, Ltd;

No. 6, Ke Feng Road, Block 52,

Shenzhen Science & Industry Park

MNantou, Shenzhen, Guangdong, China
Tel:+86~755-26639496 Fax:+56-755~2663287%

Datadf: S9 Fileff: C:\ENI TEST DATA\E\E-core.eni

120 Level {dByV!m] ' Date: 2004-10-14 Vime: 10:21:36

0 5300 FAT6.7 ATIA Z450.1 pr I 7403.5
Freguency [MHz}
Sice ¢ 1# Chamber
Condition : Jm 3115 FACTOR R VERTICAL
EUT : P52 2.4G RF wireless controller
. : (transmit4receiver)
M/N : HP5132 (controller)
Power ! Battery DCHV
Test Hode ! Band Edge Plots:Channel 1
Test Engineesr : 3Seco
Hewmo : Temp:24'C  Humwi: 54%
Gwer Limit Read Probe Cable
Freq Level Limic Line Level Factor Loss Remark
MHz dBuV/m dB dBuW/m  dBuV dB dB
1 2402.840 69.31 ——m---= ——mm—m 69.31 0.00 0.00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Tecnhnolagy {Shenzhen) Cc, Lid.

No. 6, Ke Feng Road, Block 52,

Shenzhen 3Jcience § Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755~26639496 Fax:+56~755-26632877

Dataf: £0 Fileff: C:NEMI TEST DATAVE\E-core.emi

120 Level [dll;u\rfm]

Date: 2004-10-14 Time: 10:21:36

% ! §

H

§

s | H H

i

71111 26,7 4334 74501 6T FAFLS
Frequency [MHz)
Site i 1# Chsadber
Condition r 3 3115 FACTOR R VERTICAL
EUT t P82 2.4CG RF wireless controller
. ; {transwmit+receiver)
H/N ¢t HP5139 (controller)
Power : Battery DCEY
Test Mode : Band Edge Plots:Channel 79
Test Engineer : Seco

Memo v Tewmp:24'C  Humwi: 54%
' Cver  Limic Read Probke Cshle
Freq Lewel Limit Line Lewvel Factor Loss Remark

MHz dBuV/m dB dBu¥/m  dBuv dB db

1 2480,910 71.26 ===r== —m-o-= 71,26 0,00 0.00 Peak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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6. THE MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.1. Test Equipment
Thefollowing test equipment were used during the Emisson Bandwidth Test

Item | Equipment Manufacturer |Model No. | Serial No. Last Cd. Cd. Interva
1. |[Spectrum Aglent E4407B MY 41440292 [May 24,04 |1 Year

2. |Amp HP 8449B 3008A00863 |May 24,04 |1Year

3. |Antenna EMCO 3115 9607-4877 |dun. 15,04 |15Year

4. |HF Cable Hubersuhne  |Sucoflex104 |- May 24,04 |1Year

5. |Power meter |HP 436A 2016A07891 |NCR

6. |Power Sensor |Agilent 8482B My41090514 |May 24,04 |1lYear

6.2.Block Diagram of Test Setup

EUT

(EUT: P2 2.4G RF Wireless Controller (Transmit + Recelver))

6.3.Specification Limits (815.247(b)-(3))

The Limits of maximum Pesk Output Power for digital modulation in 2400-2483.5MHz is:
1Waitt. (30dBm)

6.4.Operating Condition of EUT

6.4.1.Setup the EUT as shown in Section 4.2..

6.4.2.Let the EUT work in test mode (Channd 40) and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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6.5.Test Procedure

Setup the EUT as shown in Section 4.2. Turn on the play station 2 and let the EUT
working . The EUT isviathe power sensor link to power meter. The test vaue reading is
from power meter.

6.6.Test Results
PASSED.
Date of Test Sep.25, 2004 Temperature 23
EUT X PS2 2.4G RF Wirdess Humidity X 58
Controller (Transmit +
Recelver)
Model No. HP5139 (Controller) Test Mode Channel 40
Test Enginesr: Seco
Frequency Reading Cable Loss Peak Power Lirmit
dBm dB dBm dBm
2465.650MHz -16.76 0.2 -16.56 30.00

Reviewer :

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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7. CHANNEL CARRIER FREQUENCIES SEPARATED
MEASUREMENT
7.1.Test Equipment
The following test equipment were used during the Emisson Bandwidth Test
Item |[Equipment  |Manufacturer [Model No.  |Serid No. Last Cdl. Cd. Interva
1. |[Spectrum |Agilet E4407B MY 41440292 |May 24,04 |1 Year
2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year
3. |Antenna EMCO 3115 9607-4877 |dun.15,04 |15VYear
4. |HFCable |Hubersuhne |[SucoflexlO4 |- May 24,04 |1Year
7.2.Block Diagram of Test Setup
EUT

(EUT: P2 2.4G RF Wireless Controller (Transmit + Receiver))

7.3.Specification Limits (815.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is gregter.

7.4.0Operating Condition of EUT

7.4.1.Setup the EUT as shown in Section 5.2..

7.4.2 Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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7.5.Test Procedure

EUT and its smulators are placed on aturn table, the EUT and let it work normaly, we use
akeyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamenta frequency was measured with the spectrum andyzer
using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH39is2466.57MHz.
CH38 is2465.61MHz

Channedl Carrier Frequency Separated = 2466.57/MHz — 2465.61MHz
= 0.96MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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AUDIX Teshnslogy (Shanzhen) Ce. g
No. 6, Ke Feng Road, Blogk 52,
3henzhen Science § Industry Park

Nantou, Shenzhen, Guangdong, Chins
Tel:+B6-755-26639496 Fax:-+86-755-26632877

Dava#: 35 Filef: C:\EMI TEST DATA\E\E-core,emi

120 Level (dRuV/m) . Date: 2004-10-09 Time: 14:59:25

N S T — , "

TR RTINS
60 IR | VJLJ”(\ H”l \JUU

053 TSI ST 6 B iR E] 337057 ZHTT 85
Frequency (MHz) :
‘Site : 1§ Chanber
Condition : 3m '
EUT : P32 2.4G RF witreless controller
. ! (tranamit+receivar)
M/N _ ¢+ HPS139 (controller)
Power : Battery DCEV
Test Hode H
Test Engineer : Saco !
Memo ! Temp:24'C  Humii:S4%

Cver Limit Read
Freg Level Limic Lins Level Ramark

MHz dBuV/w dB dBuV/m  dBuV

1 2465.610 85,69 wrrwen =wwmww §5,69 Foak
2 2466.570 85,25 m=em=~ wwnm=~ 85,25 Pask

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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8. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

8.1.Test Equipment
Thefallowing test equipment were used during the Emission Bandwidth Test

Item |Equipment  |Manufacturer [Model No.  |Serid No. Last Cdl. Cd. Interva
1. |Spectrum |Aglat E4407B MY 41440292 |May 24,04 |1Year
2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year
3. |Antenna EMCO 3115 9607-4877 |un.15,04 |15 Year
4. |HFCable |Hubersuhne |[Sucoflex104 |- May 24,04 |1Year
8.2.Block Diagram of Test Setup
EUT

(EUT: P2 2.4G RF Wireless Controller (Transmit + Receiver))

8.3.Specification Limits (815.247(d))

For frequency hopping systems operating in the 2400-2483.5MHz band employing a leest

75 hopping channels.

8.4.Operating Condition of EUT

8.4.1.Setup the EUT as shown in Section 6.2..

8.4.2.Let the EUT work in tes mode and test it.
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8.5.Test Procedure

EUT and its smulators are placed on aturn table, the EUT and let it work normally, we use
akeyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamenta frequency was measured with the spectrum andyzer
using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

8.6.Test Reaults
PASSED.

The testing data was attached in the next pages.
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TEBAECRI)AIR T

AUDIX Technology (Shanthen) Co. Lid.
No. 6, Ke Feng Road, Block 52,
Jhenzhen Science & Indusctity Park

Nantou, Shenzhen, Guangdong, China
Tel:+836-755-26639496 Fax:+B6-755-26632877

Dataf: 17 Filag: C:\EMI TEST DATA\E\E-core.emi '

12 ﬂ Level (dBuV/m) ' _ Date; 2004-10-09 Time: 10:06:29

RiiLL

00— =157 7K 24507 HEED IS
Frequency (MHz)
Bice : 1§ Chanber
Condicion ¢+ 3m 3115 FLCTOR R VERTICAL
EUT : P32 2.4G RF wireless controller
. : (transmic+receiver)
H/N : HP5139 (controller}
Power ! Battery DCAV
Test Wode -3 Numbers at‘Channela:TSl
Test Englneer : 3eco
Memo : Tamp:24'C  Humi:S4%
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9. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

9.1.Test Equipment
The following test equipment were used during the Emisson Bandwidth Test

Item |Equipment  |Manufacturer [Model No.  |Serid No. Last Cdl. Cd. Interva
1. |Spectrum |Aglat E4407B MY 41440292 |May 24,04 |1Year
2. |Amp HP 8449B 3008A00863 |May 24,04 |1 Year
3. |Antenna EMCO 3115 9607-4877 |un.15,04 |15 Year
4. |HFCable |Hubersuhne |[Sucoflex104 |- May 24,04 |1Year
9.2.Block Diagram of Test Setup
EUT

(EUT: P2 2.4G RF Wireless Controller (Transmit + Receiver))

9.3.Specification Limits (815.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use a least 15
non-overlgpping channds. The average time of occupancy on any channd shall not greater
than 0.4 seconds within aperiod of 0.4 seconds multiplied by the number of hopping
channels employed.

9.4.Operating Condition of EUT

9.4.1.Setup the EUT as shown in Section 7.2..

9.4.2 Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F 04308
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9.5.Test Procedure

EUT and its smulators are placed on aturn table, the EUT and let it work normally, we use
akeyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamenta frequency was measured with the spectrum andyzer
usng IMHz RBW and 1IMHz VBW, s&t sweep time : 5ms. Span : OHz.

9.6.Test Reaults
PASSED.

The testing data was attached in the next pages.

1. Thissystem hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send times in every second to dl 75 channds
83/2=41.5 times/second

2. Sent timesfor average every second and every channdl.

41.5/75=0.55 times/channel*s

Cycletime: 75*0.4=30second

4. The average time of occupancy on any channel within a period :

0.55*30* 0.312=5.148ms <400ms

w
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10.DEVIATION TO TEST SPECIFICATIONS
(None))
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o K Shenzhen Science & Tnd. Park
A U DHX Tel: 0755-26639495~7
AU ) . e {SHENZHENY 0 . LTD Fax: 0755—26632877 ’

Data#: 2 File#: E-core.emi Date: 2d04—10—11 Time: 09:16:55
o Leévd (dBuVim)
FCC PART 15B |
6448
I
40 r-—_m___|
W
. oy
#MWWW yhorhe
F"’ﬂ
v k1] T1d 418 612 806 1000
Frequency (NHi)
AVDIX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chamber)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORTIZONTAL

REUOT : P82 2.4G RF wireless controller
: {transmit+receiver)

M/N : HP5139 (controller)

"Power : Batterv NCBV

Test. Mode: Channel 1

Fnaineer : Seco

Memo -t Temp:24'C Humi:54%
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. ® Shenzhen Science & Ind. Park
ALBD!X : _ Tel: 0755-26639495~7
AUD AN SHENZHEN)__CO., LTD Fax: 0755-26632877 =

Data#: 1 File#: E-core.emi Date: 2004-10-11 Time: 09:16:49
Levd (ABuVin)
1]
FCC PART 158 |
648
I
40 r—_j
M
ottt frrhar ™ .
Mmyﬂlh i
0 g { ] ) 24 418 €12 &6 1000
.  Frequency (WH2)
AUDIX TECHNOLOGY (JHENTIHEN) CO., LTD. (3# Chambe)
Trace: Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR VERTICAL

BT v P82 2.4G RF wireless controller
: (transmit+receiver)

M/N . : HP%139 (controller)

Power : Batterv NDCGV

Test Mode: Channel 1
Fnaineer : Seco
Memo : Temp:24'C Humi: 54%
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Shenzhen Science & Ind. Park
Tel: (755-26639495~7
Fax: 0755-26632877

Data#: 3 File#: E-core.emi

Date: 2004-10-11 Time: 09:17:13

FCC PART 15

[
—

HI;M' Al

A e

30 4 418
Frequency (WH2)

612 $0d 1000

AUDIX TECHIOLOGY (SHENTHEN) CO., LTD. (3# Chamber)

Trace:

Ref Trace:

Condition: FCC PART 15B 3m 2508FACTOR HORIZONTAL
ET : P32 2.4G RF wireless controller

{transmit+receiver)

M/N : HP5139 (controller)
Power : Ratterv DCeV

Test Mode: Channel 40

Fnagineer : Seco

Memo : Temp:24'C Humi;54%
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® Shenzhen Science & Ind. Park
Tel: 0755~-26639495~7
{SHENZHEN) . _CO., ILTD Fax: 0755-26632877
Data#: 4 File#: E-core.emi Date: 2004-10-11 Time: 09:17:33
o0 Leve {dBuVin)
FCC PART 158
6dB-
T—
m I'"'_| _
.
Mphwvﬂﬁwﬂ”ﬂhmiduﬂ&ﬂ
X MW
e M
ot .j‘f"'\,j'..r’*"‘ -
o~
030 4 418 612 £06 100¢
Frequerncy {(hiHz)
AUDLX TECHNOLOGY (SHENTHEN) CO., LTD. (3# Chamhe)
Trace: . Ref Trace:

Condition: FCC PART 158 3m 2598FACTOR VERTICAL

FOT + P82 2.4G RF wireless controller
: (tranamit+receiver)

M/N : HPH139 {(controller)

Power : Batterv DOGV

Test Mode: Channel 40

Fnaineer : Seco

Memo : Temp:24'C Humi:54%
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j . ® Shenzhen Science & Ind. Park
AUDX Tel: 0755-26639495~7
ALY Y (SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 7 File#: E-core.emi Date: 2004-10-11 Time: 09:20:48
Levd (dBu'Yim)
20
FCC PART 158
sjia-
I
40 I_______|
I
ol
Mw' *
' mh“wwﬂ
h\q I
g
Y30 04 as 612 © e06 1000
Frequency (MHz)
AUDIX TECHNOL OGY (SHENTHEN} CO., LTD. 3# Chamba)
Trace: . Ref Trace:

Condition: FCC PART 15B 3m 2598FACTOR HORIZONTAL

EUT : PS2 2.4G RF wireless controller
: (transmit+receiver)

M/N -t HP5139 {controller)

Pawer ! RBatterv NDCEV

Test Mode: Channel 79
Fnaineer : Seco
Memo ! Temp:24°'C Humi:54%
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. @ Shenzhen Science & Ind. Park
AUHX Tel: 0755~26639495~7
an WY (SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 5 File#: E-core.emi Date: 2004-10-11 Time: 09:18:11
ml.wd(dBuVMﬁ
FCC PART 158 |
6B-
—
40 I__________]
]
me,mﬂ‘”

et

%‘wa.

%30 74 a8 612 £06 1900

‘ Freyuancy (MHZ)

AUVDIX TECHHOLOGY (SHENYHEN) €0., LTD. {3# Chanhe)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTICAL

FUT PS2 2.4G RF wireless controller
' : {hransmit+receiver)
M/N + HP5139 (controller)

Power : Batterv NCEV

Test Mode: Channel 79

Endineer : Seco
Memo : Temp:24'C Hurni:54%
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EEMBCRINFIR D)

ALDIX Technology (ShanizhenyCe. Lid;
No. 6, Xe Feny Road, Block 52,
Shenzhen Jcience & Industry Park

Nantou, Shenzhen, Guanddung, China
Tel:+B86-755-26639496 Fax:-+B86-755-26632877

Dataff; 19 Fileff: C:\EMI TEST DATA\E\E-core.aml
20 Leve! (dBuV/m)  Dats: 2004-10-09 Time: 11:21:08
g _ ECC PART
-6dB
60 wm”/\f‘m
L { (e W s
" e R
L] ™
£
000~ 7200, /.1 R 1 || A {F (112 THbido
Frequsncy (Miz}
Jice : 1§ Chawber )
Condition ¢ FCC PART 15(PEAK) 3m 3115 FACTOR R HORIZONTAL
EUT + P32 2.4G RF wireless controller
. ¢ (transmit+receiver)
M/N : HPS513% {controller)
Power : Battery DCEY
Taat MNode : Channel 1
Test Engineer : Seco
Memo 1 Temp:i24'C Huwi:543
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1F BRI CRYDEI 5

AUDIX: Technslbgy (Shengheny Ce., Ltg:
Ne. 6, Ke Feny Road, Block 52,
Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:4+B86-755-266394596 Fax:+86-755-26632877

Dataf: 18 File#: C:\ENI TEST DATA\E\E-core.,emi
12 Level (d8u¥/m) . Date: 2004-10-09 Time: 11:20:01
i T
ECC PART 1S(PEAK]
—5dB
. T
e
s ‘wl.w o b I .
3 ' . . .
1111 3400, 7B o0 TP L A—

Frequency (MHz)
Sice t 1§ Chamber -
Condition t FCC PART 15{PEAK) 3m 3115 FACTOR R VERTICAL
EUT . : P32 2.4G RF wirelesz controller
. ¢ (transmit+receiver)
M/ : HPS5139 (controllaer}
Pouwer 1 Battery DCEV
Test Hode : Channel 1
Tezt Engineer : Seco

Memo Tewp:24'C  Humi:54%
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AUDIX Technology (Shanzhen) Co., Litd,
No. 6, Ke Fenyg Road, Block 52,
Shenzhen 3ciance ¢ Industry Park

Nancow, Zhenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+36-755-26632877

l"ile#: C:\EMI TEST DATA\E\E-core.emi

Dataj: 4
120 Lovel (4BuV/m) Date: 2004-08-23 Time: 15:53:07
—— -
i ?
i ECC PART 15IPEAK)L.
| -6dB
60 L : P SN P Teann

R0 i 11300, TAEGU. Yo

0 000
' Frequenicy (MHz)

Sice t 1# Chamber
Condicion i FCC PART 15(PEAK) 3m 3115 FACTOR R HORIZCONTAL
EUT ! P32 2.4G RF wireless controller

. ! (transmit+receiver)
M/N : HP5139 (controller)
Power t Batvery DCEV
Teast Hods : Channel 40
Test Engineer Beco

Memo

i Temp:24'C  Humi:54%
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TEBPRURY IR 4T

AUDIX Tehnology (Shenghien) Ce. Lig:
No. 6, Ke Feng Road, Block S5z,
Shenzhen Scilence ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-?55-266323496 Fax:+86-755-2663287"1

Dacag: 1 File#: C:VENI TEST DATMVE\E-core.ewmi
120 Leval (dBuY/m) ’ Date: 2004-09-23 Time: 15:25:02
F(;_il PART 15(PEAK)
-6dB
60 1L WWWN
P et il
0 5000 400, 7300, 11200 74500, Ta000
Frequency [MHz)
Site ! 1# Chambar ) .
Condition : FCC PART 15(PEAK) 3w 3115 FACTOR R WERTICAL
EUT : P32 2.4G RF wireless controller
. _ i {transnmit+receiver)
M/N : HPS139 (controller)
Power : Bactcery DCOV
Test Hode : Channel 40
Testc Enginesr : 3eco
Hemo : Temp:24'C Humi:S4%
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BB URY) AR

AUDIX Teennalogy{Shenzhen) G-, Lid,
No. 6, Ke Feng Road, Block 52,
Shenzhen Science & Indusctry Park

Nantou, Shenzhen, Guangdeng, China
Tel:+B6~-755-26639496 Fax;+86-755-26632877

Dataff: 20

120 La'_vel [dBuV/m)

Fileff: C:\ENI TEST DATA\E\E-core.ewi
Date: 200410-09 Tims: 11:21:57

H

1

FOC PARYT

-6dB

50 L MMW’J”M
] ey
| N
0 500 2300; 3 i a0 Titito
Fregusricy (MHz)

Site ] : 1# Chanmber ) ,
Condition + FCC PART 15(PEAK) 3m 3115 FACTOR R HORIZONTAL
EUT : P82 2.4G RF wireless gontroller
f 1 (transmit+receiver)
M/N ¢t HP51329 (controller)
Powar : Battery DC6EV
Test HMode 3 Channel 79
Test Engineer : 3Seco

Memo

Tewmp:24'C  Huwmi:54s
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ALOIX Teshnology (Shenthen) Ce:, Lid:

No. 6, Ka Feng Road, Block 52,

Shenzhen Science & Ingdustry Park

Nantou, Shenzhen, Guangdong, China

Tel: +86-755-26639496 Fax:+86-755-26632877

Dacaj: 21 File#: C:YEMI TEST DATA\FE\E-core.emi
. . . )
120 Level (dBu¥/m) Date: J006-10-09 Timw: 11:22:34
FGC PART 1
-6dB

B0 k Ji ' —

q i I b :

0 Tom 730, 7800 iif 600 Thito
Frequency (MH2)

Site : 1# Chanber o
Condition : FCC PART 15(PEAK) 3m 3115 FACTOR R WEXTICAL
EUT : PS2 2.4G FF wirelmsss controllay
. 1 (transmit+receiver)
M/N : HPS5139 (controller)
Power : Bactery DPC6V
Test Mode : Channel 79
.Test Engineer : 3eco
Hemo : Temp:24'C  Humi:544
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IEBAMRCRINF IR -5
AUDDCTeenology {Shon2heny Ce.. Lid.
WNo. 8, Ke Feng Road, Block 52,
Shenzhen Science ¢ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+86-755-26639496 Fax:486~755-26632877

Dataf: 27 Filef: C:YEMI TEST DATA\E\E~coras.sawmi
Lo
12p Level [dBuv/m) Date: 2004-10-09 Tiia: 13:36:20
EGC PARY 15(PEAK).
. -bdB
Bud‘m b don e s —— OV, W7 S " oo P A 24
0 rso00 19200 {17 11| R {11 SHT 4o
Fraqusncy {MHz)
Site : 1§ Chember
Condition ! FCC PART 15(PEAR) 3m 3115FACTOR HORIZ(ﬁ\?‘I‘AL
EUT : P32 2.4G RF wireless controller )
. : (transmit+receiver)
M/N 1 HP5139 (controller)
Power : Bactery DC6V
Test Mode ¢ Channel 1
Test Engineer : Seco

Natao

Tewp:Z4'C  Humi:54%
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15 BRI BPR 45

AUDIX Technslogy (Shettheny Co:, Lid.
Ho. 6, Ke Feng Road, Block 52,
Shenzhen Scilence & Induscry Park

Nanvou, Shenzhen, Guangdonyg, China
Tel:+86-755~-26639486 Fax:+B86-755~26632877

Davad: 26 -File#: Ci\EMI TEST DRTA\E\E-core.emi
120 Level (dBuV/m) Date: 2004-10-09 Time: 13:33:28
ECC PART. 15(PEAK)
-BdB
B0 [irmmtnins SR S e : Aot -
% Yno00 TH200. 26400 —3 TR0 b2 111
Frequancy [MHz)
Sitm : 1# Chanker
Condition : FCC PART 15(PEAK) 3m 3115FACTOR VERTICAL
EUT ¢ P32 2.43 RF wireleszs controllex
. ! (tranamit+receiver}
M/N 1 HPS5139 (controller)
Powar ! Bactery DCoV
Test HNode : Channel 1
Test Enginesr : Seco

Hero :

Temp:24'C  Humi:54%
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BRGNS

AUDHS Technvlbdy (Shanzheny Ce. Lig,
No. 6, Ke Feng Road, Block 52,
Shenzhen 3cience ¢ Industry Park

Nantou, Shanzhen, Guangdong, China
Tel:+86-755-26639496 Fax:+86-755=-26632877

Dataff: 15 File#f: C:\EMI TEST DATM\ E\E-core.ewi
{ g Leve! A8V /m) Date: Z00X-00-23 Tiime: 19:20:20
N N N E
EGEEABT
-6dB
su V. L R L - S o iy Al Dadonon, & ok
% Suono T 2000 21600, 5360; Z40b0
Freguency (MHz) :
Site ¢ 1# Chanber o
Condirion : FCC PART 15(PEAK] 3m 311SFACTOR HORIZONTAL
EUT : P3Z 2.4G RF wireless controller
. ! [transmit+receivar)
M/N t HP5139 (controller)
Pover : Battery DC6V
Test Hode i Channel 40
Test Engineer ; Seco

Hemo

Temp:Z24'C  Humi:54y
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AUD I Technnlogy (Brsnzhen) Ce Litd,
No. &, Ke Feng Road, Block 52,
Shenzhen Science & Induscry Park

Nantou, Shenzhen, Guangdong, China
Tal:+86~-755-26639496 Fex:+86-755~26632877

Dataf;: 16 Fileff: C:\EMNI TEST DATA\E\E-coras,smi

120 Level (dBuV/m) Date: 2004.-08-39 Tiwe: 19:33:28
ECC PABTI. 15(PEAK]

-6dB
50 LYY e "W'\--‘ ‘wwwv].;. ” ij. F Y n o
0 rg0m0 T3200. o, — 7600 11| R 7 [
Frequency (MHz)

Sice : 14 Chamber

Condition t FCC PART 1S5(PEAK] 3m 3115FACTOR VERTICAL

EUT t P82 2.4G RF wireless controller

. : (transmitc+receiver)

M/N : HPS5139 (controller)

Power 1 Battery DC6V

Test Mode ; Channel 40

Test Engineer
Hemo .

: Seco
: Temp:24'C  Humi:S4k
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AUDIX Toshnology (Shanshen) Ce., Lid,

No, 6, Ke Feng Road, BElock 52,

Shenzhen Science ¢ Industry Park

Wantow, Shenzhen, Guangdong, China
Tel:+86-755~26639496 Fax:+86-755-26632877

Dataff: 28 Fileff: C:\EMI TEST DATA\E\E~core.smi
15 Lavel (dBuV/m) Date: 2004-10-09 Tirie: 13:39:25
FGC PART
-6dB
&0 N et e, e A —— N W A AP, Nomirens
0 ra000 9200, : i 33500, o
Fraquency (MHz)
Site : 14 Chanmber -
Condition : FCC PART 15(PEAK) 3m 3115FACTOR HORIZONTAL
EUT : P32 2.4G RF wireless controller
. i (transmit+receiver)
M/N ¢+ HPS139 (controller)
Fover : Battery DC6V
Test Mode ¢ Chamnel 79
Test Enginesr : Seco

Memo

Tewp:24'C  Humi:54%
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ERBRCRI)HF R o

ALIDIX Technolegy {Shengheny Co., Lid,
No. 6, Ke Feng Road, Block 52,
Shenzhen Sclence £ Industry Park -~

Nantou, Shenzhen, Guangdony, China
Tel:+86-755-26639496 Fax:+86-755-26632877

bataf: z9 - File#: C:\EMI TEST DATA\E\E-coras,ami
o T X |
120 Level (dBuv/m) Date: 2004-10-05 Tims: 13:45:21
i T
i
FCC PARE15(PEAK]
-6dB
Bl] ¥ PR P P A g Ay ¥ ) Y Pk, A, oh
0 ro00 TI00. 6401 —TH00: 5500 p2 111
Fréquehty (MH2)
Yite : 1§ Chenber
Condition : FCC PART 15(PERK) 3m 3115FACTOR VERTICAL
EUT : PS$2 2.46G RF wvireless controller
. ¢ [cransmit+receiver)
/N : HPS139 (controller)
Power ¢t Battery DCeV
Test Mode t Channel 79
Test Engineer : Seco

Hemo i Temp:24'C  Humi:54%
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